


Freshwater System

San Miguel’s freshwater system draws from the Paso Robles Formation and consists of three
well pump stations: Well Pump 3, Well Pump 4, and Well Pump 5 (also known as the Terrace
well). The total water storage capacity is 700,000 gallons, which includes a 650,000-gallon tank
and a 50,000-gallon tank. Water from the storage tanks is distributed by gravity. The current
daily fresh water usage is between 100,000 and 120,000 gallons per day.

Well Pumps 3 and 4 are located west of the Salinas River and serve the central water
distribution system. Water from both wells is pumped from a depth a 300 feet to maintain the
water level in the 650,000 gallon storage tank located on the west side of town.
[...]
F. Next Steps 20 Min
Attachments:
A. Fact Sheets

B. Cost Estimates

Page 1 of 1



Camp Roberts Conceptual Regional Wastewater Facility Assessment
Camp Roberts Joint Land Use Study (June 2013) Compatibility Issues and Strategies
Issue Infrastructure Extensions (IE) -2 Needed Infrastructure Capacity Enhancement

There are several instances where infrastructure capacity does not support the demand in the area, which can present
problems in the management of utilities, such as wastewater.

Strategy IE-2A Regional Coordination

Coordinate on a region-wide basis, the development of plans for infrastructure improvements to avoid overlap
and duplication of services. Development of systems that can serve both community (including Heritage Ranch
and San Miguel) and Camp Roberts’ needs should be evaluated when appropriate.

Issue Water Quantity / Quality (WQQ) -1 Surface Water Contamination Exists in the Camp Roberts Study Area

There are several waterways in or near the Camp Roberts JLUS Study Area. These waterways provide important habitat
areas, recreational opportunities, off-stream reservoirs, environmental sustainment, and training opportunities for
personnel at Camp Roberts. Contamination within the waterways, from all potential sources, could impact training uses
and the environment, both on and off Camp Roberts.

Strategy WQQ-1A Surface Water Monitoring

Monitor surface water quality on Camp Roberts and throughout the watershed. Focus studies on the
relationship between surface water and groundwater resources. Camp Roberts should allow collection of water
samples on Camp Roberts by other agencies, if needed.

Issues WQQ-2 Groundwater Supply Planning Must be Coordinated to Ensure Viable Water Resources

Groundwater supply is of great concern for San Luis Obispo and Monterey Counties. The increases in well drilling for
development— residential, commercial, and agriculture—causes more concern in maintaining adequate levels of the
Paso Robles Groundwater Basin. Camp Roberts is a minimal user of the Basin, but development must be strategically
planned to avoid unnecessary draws on the Basin.

Strategy WQQ-2A Water Resource Planning

Coordinate with local, regional and state water supply providers and permitting agencies to ensure continued
availability of adequate potable water supplies. Identify primary users and anticipated needs through a future
time period. Develop plans to sustain and manage water resources more efficiently and update plans regularly.

Issues WQQ-3 Inadequate Availability of Alternative Water Resources for Emergency Situations

Several attempts have been made by surrounding communities to Camp Roberts and other agencies to develop an
agreement for a redundant water supply resource, including off-stream reservoirs. Camp Roberts is positioned as an
emergency response center for local disasters / emergencies.

Strategy WQQ-3A Emergency Water Source for Heritage Ranch

The Heritage Ranch Community Service District should continue to work on the evaluation of alternatives to
solve their emergency water needs. Solutions should not impact the water supply needed to continue
operations at Camp Roberts, but Camp Roberts and others with water rights in the area should keep an open
dialogue for assessment of new ideas.

Strategy WQQ-3B Regional Coordination

Coordinate with local, regional and state water supply providers and permitting agencies to ensure continued
availability of adequate potable water supplies in emergency situations.

Strategy WQQ-3C Emergency Planning

Identify infrastructure improvements, such as interconnectivity, redundancy, and shared reserves, to ensure
availability during emergency situations.

WORKING DRAFT lof7 3/9/2016



' Camp Roberts Conceptual Regional Wastewater Facility Assessment
Study Background

In May 2013, the County of San Luis Obispo in partnership with Monterey County, the City of Paso Robles, and Camp
Roberts completed the Joint Land Use Study, which included an Infrastructure Extensions strategy that recommends
regional coordination on plans for infrastructure improvements to avoid overlap and duplication of services. Consistent
with this recommendation, the County has secured a grant from the United States Department of Defense Office of
Economic Adjustment to assess opportunities for a regional wastewater facility to serve Camp Roberts and the
surrounding communities of San Miguel and Heritage Ranch — all of which are in need of wastewater treatment plant
(WWTP) upgrades or expansions. In addition, wastewater treatment options could contribute toward addressing regional
water supply challenges, Camp Roberts alternative water sources in emergency situations, and Camp Roberts surface
water contamination concerns.

The ultimate goal of this study is to assess the ability of a regional wastewater facility to meet multi-agency objectives
and assess stakeholder interests in pursuing a full regional wastewater treatment facility feasibility study.

Study Schedule
Task Jan | Feb | Mar | Apr | May | Jun
1, Identification and Coordination with the Stakeholders [County]
2. Collection of Existing Information and System Requirements [County]
3. Develop Long Term Needs Assessment and Solution Alternatives [RMC]
4. Prepare and Distribute Meeting Materials [RMC]
5. Conduct Stakeholder Meeting and Provide Meeting Minutes [RMC]
6. Draft Follow-up Report and Distribute for Comments [RMC]
7. Stakeholders Comments, Final Report and Recommendations [RMC]
8. Initial Memorandum of Understanding [County]
9. Scope of Services Development [County]
Existing Permit Limits i
Constituent | BOD | Tss | TDS | Nitrate | 1O%2! Notes
Nitrogen
Units mg/L | mg/L | mg/L mg/LasN
' *90 mg/L under emergency circumstances
Camp Roberts
WWTpP . 30* 30% | 1,250 - 10 Nitrogen limit added in 2014 permit update resulted
in the addition of a denitrification process
HRCSD WWTP 30 30 B g ” Exlstlr.1g NP.D'ES perm it is from 2011. New NPDES
permit anticipated in 2016.
Existing WDR permit is 15 years old. Anticipating BOD
MCSD WWTP -- - -- - - -
e and TSS limits of 60 mg/L; no nutrient limits
Regional Camp Assumed to be the same as existing the
Roberts WWTP Camp Roberts permit

WORKING DRAFT 20f7 3/9/2016



Camp Roberts Conceptual Regional Wastewater Facility Assessment

- Camp Roberts Main Garrison WWTP
Existing WWTP (mcludes Phase 1 improvements)

Denitrifying
Filter

e

2 ADWF (apautv 0.3 MGD

‘Phase 2&3

Solids Handling
m}:mrfs:um Sludge Beds
Mpag Xan Camp Roberts WWTP Flow Projections

0.35 I
0.30 | ,
—
Item M| O 55 |
Raw Construction Cost 21 9
Construction Contingency (35%) 50.8 _;_, 0.20 |
Total Construction Cost 529 | w :
Implementation Costs (25%) s07| = 043 m Permitted Capacity |
Totsl Capital Cost 395 2 0.10 ' *parmitted Capacity is 2.0 MGD
under emargency conditions
Annual O&M 50.2 0.05 | , w‘
O&M Present Value (1.5%, 20 yrs) $3.6 e : " e 4
Total Present Value $7.2 0.00 & &- ; G Ek B m ¥
PV +100% Construction Cost $10.1 2015 Buildout
PV -50% Construction Cost 55.8
Issues : Opportunities

Wastewater | ¢ Need to rehabilitate aging infrastructure »  Existing clarifiers, percolation ponds, and sludge

o New total nitrogen limit of 10 mg/L beds have capacity for projected regional flows

o Completing Phase 1 improvements ($5M) «  Increased sludge production through higher

e Plans for Phase 2 & 3 improvements (S3M) flows in a regional WWTP flows could allow for

e Three design flows (normal, training, and proper functioning of digesters, which could be

emergency) results in challenging operations _used as a renewable energy source

Water « Supplied solely by Paso Robles GW Basin s Supply diversity could enhance reliability
Supply « Noalternative water supply _

Recycled * No apparent demand s Serve as in lieu recharge of Paso Robles GW
Water _ ; Basin

WORKING DRAFT 3of7 3/9/2016



Camp Roberts Conceptual Regional Wastewater Facility Assessment

San_Miguel’ Community Services District (SMCSD)
Existing WWTP 2 _

Sy ek

*Key assumption for WWTP expansion facilities is no nutrient limits in a new RWQCB permit

Flow Projections Conceptual Cost Estimate
SMCSD Flow Projections tem | M
P T pe—— it o s S Raw Construction Cost & i $2.6
i Construction Contingency (35%) | 50.9
- | Total Construction Cost $3.5
8 0.30 | implementation Costs (25%) $0.9
s | Land Purchase 0.5
% 020 Total Capital Cost %49
= | Permitted Capucity
T S . R e Annual O&M $0.4
2 0.1 m : o [ikuts O&M Present Value (1.5%, 20 yrs) sss.a
L S S i,y R Total Present Value 11.8
0 K s . on "’“1" A PV +100% Construction Cost 516.7
2015 Buildout  [PV-50% Construction Cost EE
Issues ies :
Wastewater | «  WWTP expansion will require significant « Percolation ponds recharge Salinas River
capital investments alluvium :
¢ Uncertainty regarding future wastewater iy
permit requirements ~ BOD, TSS, nutrients : _
Water «  Supplied solely by Paso Robles GW Basin | »  Salinas River underflow is a potential short-term
Supply «  Existing water supply cannot meet future - supplemental water strategy {Jan. 1 to May 14)
demand of 466 to 582 AFY in 2040 (per » Nacimiento Project water usé is a long-term
County’s Master Water Report) water
Recycled « Would require additional land acquisition | ® Would serve as in-lieu recharge of the Paso
Water for new treatment processes Robles Groundwater Basin
« Limited opportunities e Local winery has inquired about recycled water

1 WCB Decision 1585 and Order WR 98-08 that the Salinas River underflow is fully appropriated between 5/15 and 12/31.
WORKING DRAFT 4of 7 3/9/2016



Camp Roberts Conceptual Regional Wastewater Facility Assessment

Heritage Ranch Community Services District (HRCSD)

Existing MMF Capacity = 0,4 b

Lift Pondsl&2 Effluent PS

on

7 S e S S PR Y
I
) : ¥
Disposal Options Pasture Irrigation
Tertiuy Fit&aﬁon

Pond 2

‘sand Filters

Pond 3
Effluent Holding

Dechlorination/
Discharge

|
¥
Spray Fields

R

Chlorine Contact

Flow Projections Conceptual Cost Eﬂlﬁm
HRCSD Flow Projections e -
s ; ; il Spray Fields Sxx
Ea ! Pasture Irrigation Sxx
0.50 | Landscape lrriggﬂon $3.3t087.1
=) " Permitted Capacity ! :
(9 040 Construction Cost (mid-point) $5.2
& .. Implementation Costs (25%) $1.3
ralged Total Capital Cost $6.5
= 020
s - | Annual O&M $0.6
0101 ekt O&M Present Value (1.5%, 20 yts} $10.8
i T S ik
e & o e e W W T Sos Vs ji3
+ onstruction Cost 4
2015 Buildout PV -50% Construction Cost $14.1
Issues Opportunities
Wastewater | «  Would like to minimize discharges : e Former percolation ponds approved for spray
e Cost to implement discharge alternatives field operation to reduce discharges
¢ Ongoing O&M costs e Spray irrigation at fields adjacent to WWTP and
¢ Uncertainty regarding future permit horse pasture are potential alternatives to
_requirements ' discharge (neither has been authorized)
Water e Supplied solely by Nacimiento Reservoir sufficient Nacimiento water supply for buildout
Supply « No alternative water supply Supply diversity could enhance reliability
Recycled « Interest in recycled water anticipated to be Reduces potable demand potentially freeing
Water limited supply for regional exchange
« Requires significant capital investments ¢ Reduces discharges
WORKING DRAFT 50f 7 3/9/2016



Camp Roberts Conceptual Regional Wastewater Facllity Assessment

Conceptual Regional WWTP

Design Concept

s Meet existing Camp Roberts permit requirements — particularly Total Nitrogen of 10 mg/L
e WWTP Facilities
o Try to maximize use of existing facilities
o Inorderto use the secondary clarifier, abandon Phase 1 trickling filters and denitrifying filters
o Includes new headworks and grit handling and primary clarifier rehabilitation similar to planned Phase 2
{ Phase 3 improvements
o Add extended aeration activated sludge for nutrient removal between the primary and secondary
clarifiers
o Rely on existing percolation ponds and sludge beds.
« Regional Conveyance
o. From SMCSD: 20,000 LF of 6” force main / gravity sewer
= Short section through Big Sandy State Wildlife Area (in lieu crossing Hwy 101 and RR twice)
o From HRCSD: 53,000 LF of 6” force main / gravity sewer
= Requires 300 foot lift assuming ephemeral creek cannot be used for alignment

Design Concept

ADWF Capacity = 0.7 MGD @ 'buildout (expand to 1.1'MGD with HRCSD)

Headworks Grit Primary Clarifier  Activated Sludge  Secondary Percolation
Handling

. i wdlin (rehab) /Bio Nutrient Clarifier Ponds

Removal
New faciliies

D /Sludge Sludge Beds
oldi ng‘ranlf e

1 20 t

8

©
8

ADWEF (MGD)
5 g

Camp Roberts

2015 Buildout

WORKING DRAFT 6of 7 3/9/2016



Conceptual Cost Estimate

Camp Roberts Conceptual Reglonal Wastewater Facility Assessment

Conceptual Regional WWTP
{continued)

The first hurdle for o feasible regional WWTP is to have a lower present value cost of each agency pursuing
improvements at each indivdual WWTP.

Item Camp + SMCSD Camp + SMCSD + HRCSD
Individual ($M) | Regional ($M) Individual ($M) | Regional ($M)
Raw Construction Cost $4.7 $5.9 $8.6 5146
Construction Contingency (35%) $1.7 $2.0 $3.0 §5.1
Total Construction Cost 56.4 57.9 $11.6 $19.7
Implementation Costs (25%) $1.6 52.0 $2.9 $5.0
Land Purchase $0.5 - 50.5 -
Total Capital Cost $8.5 $9.9 $14.5 $24.6
Annual O&M $0.6 50.6 $1.2 $0.8
O&M Present Value (1.5%, 20 yrs) $10.5 $10.3 $21.3 §13.7
Total Present Value $19.0 $20.2 $35.8 $38.4
PV +100% Construction Cost §27.5 $30.1 $50.3 $63.0
PV -50% Construction Cost $14.8 $15.3 528.6 $26.1
Notes:

1. Association for the Advancement of Cost Engineering International Class 1 (rough order-of-magnitude) cost estimate.
Typically used for market studies, assessment of viablility, alternative schemes, project screening, budgeting and long-range
capital planning. Accuracy: Low side: -20% to -50%; High side: +30% to +100%.

2. Refer to separate packet of cost estimate details for additional information.

Pros

Cons

Overall .

Consolidate WWTP operation and administration costs

at one site

Avoid capital investments at individual plants
Existing clarifiers, percolation ponds, and sludge beds
have capacity for projected regional flows

Institutional agreements
Institutional collaboration

new RWQCB permit

Camp Avoid investment in Phase 2 & 3 improvements (~53M) | ¢ Rehabilitated trickling filter and new
Roberts Opportunity to improve challenging operations from denitrifying filter would likely be
three design flows (normal, training, and emergency) abandoned
e Reduces O&M costs
HRCSD s Addresses disposal issue / costs e Higher initial capital cost
e  Reduces O&M costs « Potentially higher present value cost
SMCSD s Addresses expansion issue / costs « Higherinitial capital cost
¢ Reduces O&M costs e Potentially higher present value cost
e Avoids additional costs if nutrient limits are included in

WORKING DRAFT

7of7

3/9/2016




Project:
Component: Cost Summary

Conceptusi

Estimate Type:
A .

Camp Roberts Regional WWTP Assessment

3/4/2016

arictior 1s S 2608667 $ 4730867 § 5860000(S 582667 § 14,601,000
085829333& 35% | $ ._SmoS $ 913000 $ 1656000 $ 2051.000(|% ‘__.w&.as $ 3004000 $ 5,110,000
truction Cost Total $ 2865000 $ 3,522000 $ 6,387,000 $ 7,911,000|/|$ 5200000 $§ 11,587,000 $§ 19,711,000
§a§8§8o§ 25%|$ 716000 $ 881,000 $ 1567000 $ 1978,000||S 1300000 $ 2897000 $ 4,928,000
Land Purchase $ 500000 $ 500000 '$ 500,000
Total nﬁﬁ Cost $ 3,581,000 $ 4,903,000 $ 8484000 $ 9889,000||$ 6,500,000 $ 14,484,000 $ 24,639,000
+._8$ Construction Cost § 6400000 $ 8400000 $ 14900000 $ 17,800,000 (f$ 11,700.000 $ mm.aonos $ 44,400,000
-50% oosgaﬁ $ 2100000 $ 3100000 $ 5300000 $ 5900000/|% 3900000 $ 8700000 $ 14,800,000
Non-Labor $ 105,000 $ 400,000 430,000 S 500.000
Total : 13 210,000 $§ 400,000 $ 610,000 § 600,000 (|$ 630,000 $  1,240000 § i
|Present Value of O&M 1$ 3605000 $ 6867000 $ 10473000 $ 10301000||$ 10,816,000 $ 21,289,000 $ auwm.os
" PVRate 1.5%| ‘
. PVYears 20 h<&$.§n§a§§mﬁ§a§

+100% Construction Cost $ 10,100,000

$

a__qs.so $

27,500,000

1. SMCSD WWTP expansion treatment assumes no nitrogen or nitrate permit limits.
2. Regional WWTP treatment assumes Total Nitrogen limit of 10 mg/L, which is the existing Camp Roberts permit limit. -